

CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

BOD-19-12-16-02

Product: Laminate floor covering
FLOORPAN/ARTFLOOR SUN
TIMBERLAND AC3/AC4
Thickness: 8 mm
Structure: TIMBERLAND

Producer: Kastamonu Entegre Ağaç San.Tic.A.Ş
Kömürcüoğlu Cad. 4512, Sokak No. 6
Gebze/Kocaeli/41400
Turkey

Order: Determination of the sliding property according to EN 13893:2003;
Classification according to EN 14041:2008 (CE-labelling)

Test report: 2719681

Test result:

Properties	Result	Declaration according to EN 14041:2008
Sliding property according to EN 13893:2003	$\mu = 0.51$	class DS

Dresden, 16/12/2019



Head of laboratory



Engineer in charge